
20007398
Stamp



oH ce CoPy 

UPL 
UPL Limited, Unit -2 
Plot No. 3405/6, 6.I.D.DC 
Dist. Bharuch, Ankleshwar 393 002 
Gujarat, India. 

OpenAg 
W: upl-Itd.com 
t: +91 2646 250578 / 250575 

November 24, 2020 
TO, 
Additional Principal Chief Conservator of Forests (C), 
Ministry of Environment, Forest and Climate Change, 

Regional Office (WZ), 
E-5, Kendriya Paryavaran Bhawan, 
E-5 Area Colony, Link Road-3, 
Ravishankar Nagar 
Bhopal 462 016, Madhya Pradesh 

BY Email/ Speed Post 

Sub UPL Ltd (Unit 2)-Half yearly Compliance Report to conditions of Environmental Clearance (April 2020 
to September 2020) 

Ref: (1)Environmental Clearance-J.11011/77/2002-JA.I dated 17.07.2003, and 
(2) Environmental Clearance-J.11011/1281/2007-1A (1) dated 15.04.2008 and 
[...]
PARAMETER  => Chloride Sulphate Sulphide Oil & Grease Phenolic 
Compound

Cyanide Nitrate
Total residual 

Chlorine

GPCB LIMIT  => 600 mg/l 1000 mg/l 0.5 mg/l 10 mg/l 1.0 mg/l 0.2 mg/l 50 mg/l 1 mg/l

DATE

07/06/2020 510 762 0.40 BDL BDL BDL BDL 0.50

14/06/2020 420 654 0.20 BDL BDL BDL BDL 0.50

21/06/2020 488 520 0.30 BDL BDL BDL BDL 0.40

28/06/2020 500 789 0.30 BDL BDL BDL BDL 0.50

Maximum 510 789 0.40 0 0 0 0 0.5

Minimum 420 520 0.20 0 0 0 0 0.4

Average 480 681 0.30 0 0 0 0 0.5

%Deviation Nil Nil Nil Nil Nil Nil Nil Nil

PARAMETER  =>
Colour 

(Pt.co.scale )
Insecticide/ 

Pesticide
PARAMETER=> Cadmium Mercury Lead

GPCB LIMIT  => 100 units Absent GPCB LIMIT=> 2 mg/l 0.01 mg/l 0.1 mg/l

DATE DATE

07/06/2020 44.4 ….. 15/06/2020 BDL BDL BDL

14/06/2020 ….. Absent
21/06/2020 53.3 …..

28/06/2020 ….. Absent

PARAMETER => Copper Zinc Nickel Arsenic Flourides
Hexavelent 
Chromium

Total 
Chromium

 Sodium

GPCB LIMIT  => 2 mg/l 5 mg/l 3 mg/l 0.2 mg/l 1.5 mg/l 0.1 mg/l 2.0 mg/l 60

DATE

15/06/2020 BDL 0.6 BDL BDL 1.1 BDL BDL 29.3

PREPARED BY : MILESH.P.MODI HOD ( Q.A.)

UPL LIMITED. UNIT - 2 F/QA/216

TREATED EFFLUENT WATER FEED TO RO

Q.A. DEPT. MONTH  JULY - 2020 02.08.2020

PARAMETER  => pH Temp. SS TDS COD BOD Amm. N2
Phosphate  (as 

P)

GPCB LIMIT    => 5.5 - 8.5 40 °c 100  mg/l 2100 mg/l 100 mg/l 30 mg/l 50  mg/l 5 mg/l

01.07.2020 7.80 31 37 1790 76 20 9 4.14

02.07.2020 7.49 30 32 1910 84 24 4 4.14

03.07.2020 7.16 32 40 1990 81 74 8 3.92

04.07.2020 6.60 29 30 1820 77 84 5 3.83

05.07.2020 7.17 30 31 1790 92 26 5 4.28

06.07.2020 6.72 30 35 1820 88 26 10 4.14

07.07.2020 7.12 31 40 1830 84 24 8 4.22

08.07.2020 7.64 29 46 1710 73 21 5 3.30



09.07.2020 7.40 29 30 1820 77 21 5 3.83

10.07.2020 7.84 28 35 1770 78 24 7 4.42

11.07.2020 7.43 27 34 2070 84 24 9 3.67

12.07.2020 7.47 30 29 1890 80 18 8 4.06

13.07.2020 7.60 28 30 1700 72 17 3 3.95

14.07.2020 7.93 28 32 1610 92 29 3 3.61

15.07.2020 7.18 30 32 1970 71 20 9 3.95

16.07.2020 7.29 31 39 1910 80 22 7 3.75

17.07.2020 8.14 30 34 1600 79 23 4 3.78

18.07.2020 7.79 31 34 2080 94 28 3 3.86

19.07.2020 7.80 28 30 1820 84 26 5 4.14

20.07.2020 7.49 31 38 1880 78 20 6 4.03

21.07.2020 7.85 31 42 1760 69 18 5 3.78

22.07.2020 8.08 28 32 2010 91 28 6 3.94

23.07.2020 7.59 30 37 1960 74 18 8 4.11

24.07.2020 8.12 29 46 1710 73 21 5 3.30

25.07.2020 8.14 31 35 1680 69 20 13 3.02

26.07.2020 8.10 28 40 1790 74 22 10 3.86

27.07.2020 6.93 31 36 1950 74 22 14 4.56

28.07.2020 6.86 30 34 2040 82 24 12 3.75

29.07.2020 6.85 30 32 2010 78 21 18 4.11

30.07.2020 7.33 33 36 1880 85 25 16 4.70

31.07.2020 7.49 29 38 1890 78 20 6 4.03

Maximum 8.14 33 46 2080 94 84 18 4.70
Minimum 6.60 27 29 1600 69 17 3 3.02
Average 7.50 30 35 1854 80 26 8 3.94

%Deviation Nil Nil Nil Nil Nil Nil Nil Nil

PARAMETER  => Chloride Sulphate Sulphide Oil & Grease Phenolic 
Compound

Cyanide Nitrate
Total residual 

Chlorine

GPCB LIMIT  => 600 mg/l 1000 mg/l 0.5 mg/l 10 mg/l 1.0 mg/l 0.2 mg/l 50 mg/l 1 mg/l

DATE

07/07/2020 490 692 0.10 BDL BDL BDL BDL 0.60

14/07/2020 510 643 0.20 BDL BDL BDL BDL 0.40

21/07/2020 530 880 0.20 BDL BDL BDL BDL 0.6.

28/07/2020 480 930 0.30 BDL BDL BDL BDL 0.50

Maximum 530 930 0.30 0 0 0 0 0.6

Minimum 480 643 0.10 0 0 0 0 0.4

Average 503 786 0.20 0 0 0 0 0.5

%Deviation Nil Nil Nil Nil Nil Nil Nil Nil

PARAMETER  =>
Colour 

(Pt.co.scale )
Insecticide/ 

Pesticide
PARAMETER=> Cadmium Mercury Lead

GPCB LIMIT  => 100 units Absent GPCB LIMIT=> 2 mg/l 0.01 mg/l 0.1 mg/l

DATE DATE

07/07/2020 46.8 ….. 15/07/2020 BDL BDL BDL

14/07/2020 ….. Absent

21/07/2020 55.1 …..

28/07/2020 ….. Absent

PARAMETER => Copper Zinc Nickel Arsenic Flourides
Hexavelent 
Chromium

Total 
Chromium

 Sodium

GPCB LIMIT  => 2 mg/l 5 mg/l 3 mg/l 0.2 mg/l 1.5 mg/l 0.1 mg/l 2.0 mg/l 60

DATE

15/07/2020 BDL 0.8 BDL BDL 1.0 BDL BDL 32.6

PREPARED BY : MILESH.P.MODI HOD ( Q.A.)

UPL LIMITED. UNIT - 2 F/QA/216

TREATED EFFLUENT WATER FEED TO RO

Q.A. DEPT. 02.09.2020

MONTH  AUGUST - 2020

PARAMETER  => pH Temp. SS TDS COD BOD Amm. N2
Phosphate  

(as P)

GPCB LIMIT    => 5.5 - 8.5 40 °c 100  mg/l 2100 mg/l 100 mg/l 30 mg/l 50  mg/l 5 mg/l

DATE           
01.08.2020 7.81 32 45 1770 73 21 5 3.95

02.08.2020 7.69 30 40 1860 81 26 7 4.09

03.08.2020 7.94 31 35 1790 69 23 9 3.50

04.08.2020 7.23 33 32 1730 85 21 11 4.20

05.08.2020 7.39 34 30 1770 89 26 4 3.92

06.08.2020 7.12 30 28 1880 81 27 6 4.95

07.08.2020 7.36 30 25 1840 77 29 8 4.22

08.08.2020 7.28 29 31 1920 79 26 9 4.11

09.08.2020 7.34 28 35 1880 75 24 10 3.97

10.08.2020 7.69 29 32 1840 80 20 2 4.11

11.08.2020 7.86 31 30 1860 71 18 4 4.03



12.08.2020 7.16 30 29 1860 87 17 6 4.28

13.08.2020 7.13 32 28 1890 83 23 12 4.34

14.08.2020 6.97 34 25 1890 91 24 10 3.92

15.08.2020 7.01 33 26 1980 79 24 7 4.34

16.08.2020 7.34 34 29 2000 84 21 5 4.22

17.08.2020 7.37 30 31 1750 83 17 6 4.17

18.08.2020 7.94 31 35 1610 75 24 9 4.09

19.08.2020 8.09 30 38 1870 77 26 12 4.03

20.08.2020 7.86 31 39 1630 85 27 14 4.11

21.08.2020 7.77 32 44 1820 81 17 6 4.14

22.08.2020 7.12 33 49 1570 80 21 7 3.86

23.08.2020 7.31 34 32 1710 80 24 3 4.11

24.08.2020 7.91 32 22 1780 84 23 4 3.83

25.08.2020 7.46 30 26 1600 88 25 6 4.14

26.08.2020 7.65 31 28 1560 64 22 8 3.83

27.08.2020 7.34 32 32 1680 80 24 10 4.03

28.08.2020 7.91 33 34 1700 76 28 14 3.78

29.08.2020 7.28 30 36 1600 78 26 7 3.64

30.08.2020 7.84 32 38 1490 74 26 9 4.28

31.08.2020 7.50 31 30 1600 82 24 5 4.14

Maximum 8.09 34 49 2000 91 29 14 4.95

Minimum 6.97 28 22 1490 64 17 2 3.50

Average 7.51 31 33 1765 80 23 8 4.08

%Deviation Nil Nil Nil Nil Nil Nil Nil Nil

PARAMETER  => Chloride Sulphate Sulphide Oil & Grease
Phenolic 

Compound
Cyanide Nitrate

Total 
residual 
Chlorine

GPCB LIMIT  => 600 mg/l 1000 mg/l 0.5 mg/l 10 mg/l 1.0 mg/l 0.2 mg/l 50 mg/l 1 mg/l

DATE

07/08/2020 560 750 0.20 BDL BDL BDL BDL 0.70
14/08/2020 590 820 0.30 BDL BDL BDL BDL 0.50
21/08/2020 520 654 0.20 BDL BDL BDL BDL 0.40

28/08/2020 540 720 0.10 BDL BDL BDL BDL 0.30

Maximum 590 820 0.30 0 0 0 0 0.7

Minimum 520 654 0.10 0 0 0 0 0.3

Average 553 736 0.20 0 0 0 0 0.5

%Deviation Nil Nil Nil Nil Nil Nil Nil Nil

PARAMETER  =>
Colour (Pt.co.scale 

)
Insecticide/ 

Pesticide
PARAMETER=> Cadmium Mercury Lead

GPCB LIMIT  => 100 units Absent GPCB LIMIT=> 2 mg/l 0.01 mg/l 0.1 mg/l

DATE DATE

07/08/2020 55.5 ….. 15/08/2020

14/08/2020 ….. Absent

21/08/2020 60.2 …..

28/08/2020 ….. Absent

PARAMETER => Copper Zinc Nickel Arsenic Flourides
Hexavelent 
Chromium

Total 
Chromium

 Sodium

GPCB LIMIT  => 2 mg/l 5 mg/l 3 mg/l 0.2 mg/l 1.5 mg/l 0.1 mg/l 2.0 mg/l 60

DATE

15/08/2020
30.3

BDL BDL BDL

BDL 1.0 BDL BDL 1.1 BDL BDL



UPL LIMITED. UNIT - 2 F/QA/216

TREATED EFFLUENT WATER FEED TO RO

Q.A. DEPT. 02.10.2020

MONTH  SEPTEMBER - 2020

PARAMETER  => pH Temp. SS TDS COD BOD Amm. N2
Phosphate  

(as P)

GPCB LIMIT    => 5.5 - 8.5 40 °c 100  mg/l 2100 mg/l 100 mg/l 30 mg/l 50  mg/l 5 mg/l

DATE           
01.09.2020 7.34 28 30 1940 92 24 3 4.28

02.09.2020 7.19 28 45 1760 87 22 3 4.29

03.09.2020 7.80 28 27 1800 92 22 2 4.7

04.09.2020 7.90 30 32 1800 89 24 2 4.48

05.09.2020 7.88 30 30 1730 79 26 2 4.42

06.09.2020 7.95 30 28 1650 96 26 2 4.62

07.09.2020 7.50 30 30 1600 83 22 5 4.67

08.09.2020 7.12 30 25 1720 83 24 4 4.56

09.09.2020 7.10 30 30 1930 87 22 3 4.25

10.09.2020 7.40 30 26 1850 95 22 4 4.7

11.09.2020 7.10 29 28 1810 96 22 3 4.48

12.09.2020 7.00 30 30 1950 87 24 2 4.36

13.09.2020 7.00 30 24 1900 99 24 3 4.67

14.09.2020 7.00 30 18 1570 95 26 3 4.81

15.09.2020 7.15 30 21 1920 95 26 3 4.59

16.09.2020 7.00 30 30 1920 99 26 3 4.5

17.09.2020 7.00 30 22 2090 95 26 4 4.67

18.09.2020 7.15 30 40 2080 99 28 4 4.53

19.09.2020 6.50 30 34 1930 95 28 4 4.48

20.09.2020 7.14 30 30 2070 92 26 4 4.57

21.09.2020 7.15 30 29 1910 89 26 4 4.56

22.09.2020 7.00 28 30 1970 89 26 3 4.19

23.09.2020 7.00 28 40 1960 85 28 3 4.36

24.09.2020 7.20 28 34 2000 77 26 4 4.64

25.09.2020 7.28 28 30 2000 97 30 3 4.53

26.09.2020 7.15 28 34 2080 97 30 3 4.55

27.09.2020 7.60 28 29 2060 98 26 3 4.62

28.09.2020 7.44 28 34 2080 93 24 3 4.62

29.09.2020 7.37 28 32 2010 89 26 3 4.53

30.09.2020 7.40 28 36 2010 97 28 3 4.81

Maximum 7.95 30 45 2090 99 30 5 4.81

Minimum 6.50 28 18 1570 77 22 2 4.19

Average 7.26 29 30 1903 92 25 3 4.53

%Deviation Nil Nil Nil Nil Nil Nil Nil Nil

PARAMETER  => Chloride Sulphate Sulphide Oil & Grease
Phenolic 

Compound
Cyanide Nitrate

Total residual 
Chlorine

GPCB LIMIT  => 600 mg/l 1000 mg/l 0.5 mg/l 10 mg/l 1.0 mg/l 0.2 mg/l 50 mg/l 1 mg/l

DATE

07/09/2020 464 964 0.10 BDL BDL BDL BDL 0.30
14/09/2020 516 980 0.20 BDL BDL BDL BDL 0.20
21/09/2020 494 924 0.10 BDL BDL BDL BDL 0.30
28/09/2020 408 896 0.40 BDL BDL BDL BDL 0.25
Maximum 516 980 0.40 0 0 0 0 0.3

Minimum 408 896 0.10 0 0 0 0 0.2

Average 471 941 0.20 0 0 0 0 0.3

%Deviation Nil Nil Nil Nil Nil Nil Nil Nil

PARAMETER  =>
Colour 

(Pt.co.scale )
Insecticide/ 

Pesticide
PARAMETER=> Cadmium Mercury Lead

GPCB LIMIT  => 100 units Absent GPCB LIMIT=> 2 mg/l 0.01 mg/l 0.1 mg/l

DATE DATE

07/09/2020 51.3 ….. 15/09/2020

14/09/2020 ….. Absent
21/09/2020 55.8 …..

28/09/2020 ….. Absent

PARAMETER => Copper Zinc Nickel Arsenic Flourides
Hexavelent 
Chromium

Total 
Chromium

 Sodium

GPCB LIMIT  => 2 mg/l 5 mg/l 3 mg/l 0.2 mg/l 1.5 mg/l 0.1 mg/l 2.0 mg/l 60

DATE

15/09/2020

PREPARED BY : MILESH.P.MODI HOD ( Q.A.)

BDL 20.7

BDL BDL BDL

BDL 1.4 BDL BDL 0.9 BDL



 

Details of Effluent Treatment System 

EFFLUENT TREATMENT PLANT (ETP) DETAILS 

 

Effluent Treatment Plant: 
We are segregating various effluent streams at plant level and giving proper treatment. The high TDS 
effluent stream is taken for evaporation. There is small quantity of high COD stream which is taken for 
chemical treatment. In the Unit, some quantity of aqueous effluent is generated which is having high COD 
and high TDS and is containing trace pesticides. This stream is sent for incineration at BEIL. 
 
The normal effluent stream is collected in equalization tank and taken for primary, secondary and tertiary 
treatment. The Unit is having existing ETP of 550 KLD capacity. TOC / TN meter is installed online at ETP 
outlet to monitor the parameters. 
 
Chemical Treatment :- 
 
The unit has also provided a chemical treatment section where small quantity of certain stream containing 
high COD and BOD can be treated chemically, so that further treatment is possible in the effluent 
treatment plant.  In the chemical treatment section, effluent streams containing more than 5000 mg/l  
COD are taken and treated with Hydrogen  peroxide.  After bringing down the COD level to less than 3000 
mg/l, the effluent is taken to the equalization tank of effluent treatment Plant for further treatment along 
with the normal streams. 
 

Existing Effluent Treatment Plant:   

An existing ETP with design capacity 550 m3/day is adequate for the treatment of effluent from production 

facilities. The dilute waste streams generated from the process, utilities covering blow downs of cooling 

towers and boilers and waste from softening plant, and domestic sewage are treated in ETP.  

The ETP covers the full-fledged primary, secondary and tertiary treatment systems, as described below:  

In the primary treatment, the equalized raw effluent neutralized with lime and flocculent is added.  The 
clear overflow from the primary clarifier is taken to the secondary treatment.  The sludge from clarifier 
bottom is taken to filter press for sludge dewatering. Generated Sludge is being sent to common TSDF at 
BEIL, Ankleshwar  

In the secondary treatment, three aeration tanks are provided in series. In aeration tank MLSS in the range 
of 3000 – 5000 mg/l is maintained with an MLVSS / MLSS ratio of approximately 0.6. The treated effluent 
coming out of the secondary treatment is collected in the sump and passed through activated carbon 
filter. Treated effluent is collected in a tank and taken to water re-cycling system. The permeate of RO is 
being recycled back in to process/cooling tower and reject is being sent to single stage evaporation.  

Dewatering System:-   

Filter press 

Details of Guard Pond:- 

The Unit is having Guard Pond of 400 KL capacity to store treated effluent 
 

 

 

Annexure 15 A

20007398
Text Box
Annexure 14



List of Equipment of ETP (A) 

Sr. No. Name of Unit Nos Dimensions 

01 Oil and Grease Separator 2 6.5 x 2.0 x 1.5 meters 

02 Equalization Tank 2 5.0 x 5.0 x 3.0 meters 

03 Neutralizer 1 2.5 x 2.5 x 2.75 meters 

04 Lime Solution Tank 2 1.5 x 1.5 x 2.0 meters 

05 Alum Solution Tank 2 1.5 x 1.5 x 2.0 meters 

06 Flocculator 1 2.5  x 2.0 meters 

07 Primary Clarifier 1 6.0  x 3.0 meters 

08 Aeration Tank # 1 1 3 x 15 x 15 meters 

09 Secondary Clarifier # 1 1 6.0  x 3.0 meters 

10 Aeration Tank # 2 1 3 x 15 x 15 meters 

11 Secondary Clarifier # 2 1 6.0  x 3.0 meters 

12 Flash Mixer 1 1.5 x 1.5 x 2.0 meters 

13 Sludge Drying Bed 1 6.5 x 33.5 meters 

14 Pressurized Sand Filter 1 1.5 meters  x 3.0 meters height 

15 Activated Carbon Filter 1 1.5 meters  x 3.0 meters height 

List of Equipment of ETP (B) 

Sr.No. Item Description Size 
Qty 

(No.) 

Total 
Volume –
m3 or KL 

1 
Oil & Grease Separator 
Tank 

5m x 1m x 2.5mLD + 0.5m FB 1 12.5 

2 Equalization Tank 5m x 4m x 4mLD + 0.5m FB 1 80 

3 Reaction Tank 2.5m x 2.5m x 2.5mLD + 0.5mFB 1 15.625 

4 Flash Mixer 1m x 1m x 1m LD + 0.5m FB 1 1 

5 Flocculation 2.5m  x 2.5m x 1.5 m LD + 0.5m FB 1 9.375 

6 Primary Clarifier 5m  x  3m SWD + 0.5 M FB 1 58.87 

7 Anoxic Tank 3m x 3m x 3m LD + 0.5m FB 1 27 

8 Bioreactor # 3 15m X 8m X 6.0mLD + 0.5mFB 1 720 

9 MBR Basin 3m X 3m X 3m LD + 0.5m FB 2 27 

10 Sludge Collection Tank 2m x2m x 2m LD + 0.5m FB  1 16 

11 Lime Preparation Tank 1.5m  x 1.5m  x 2.8 m LD + 0.5m FB 2 6.3 

12 Coagulant Dosing tank 1.5m  x 1.5m  x 2.3 m LD + 0.5m FB 2 5.175 

13 pH Correction Tank 1m x 1m x 1m LD + 0.5m FB 1 1 

 



 

ETP FLOW DIAGRAM (EXISTING), CAPACITY @ 550 KLD-ETP TREATED WATER TO RO SYSTEM 

Details of Zero Liquid Discharge (ZLD) system: 

 
* (Please refer Annexure-10 for CC&A no. AWH- 85575 dated 04/05/2017 (Section:3 Conditions 
Under The Water Act- Specific Conditions No # 1, 6 & 7). 

 

 

 

 

 

 



Equipment List OF RO Plant  

Sr  No Equipment Name Capacity 

1 pH Adjustment tank 0.9 m3 

2 Reaction tank-1  4.5 m3 

3 Neutralisation tank 0.9 m3 

4 Reaction tank-2 4.5 m3 

5 Aeration tank 8.4 m3 

6 Tube settler 7 m3 

7 Filter feed sump 29.5 m3 

8 chlorine contact tank 4.25 m3 

9 Treated water coll tank 33.6 m3 

10 Sludge cum backwash water coll sump 9.45 m3 

11 HCl Dosing tank 750 lit 

12 FeSO4 dosing tank 750 lit 

13 NaOH dosing tank 700 lit 

14 Dolomite/MgSO4 dosing tank 700 lit 

15 PE dosing tank 500 lit 

16 NaOCl dosing tank 50 lit 

17 SMBS dosing tank 200 lit 

18 NaOH dosing tank (for MF system) 100 lit 

19 HCl dosing tank (for MF system) 100 lit 

20 NaOCl dosing tank (for MF system) 100 lit 

21 Acid dosing tank (for RO system) -- 

22 Antiscalent dosing tank (for RO system) - 

23 MF Peremate collection tank 10000 lit 

24 RO pereamte coll tank 5000 lit 

25 RO Permeate storage tank 60000 lit 

26 RO Reject storage tank 32000 lit 

27 Effluent collection pit 2000 lit 

28 HCl storage tank 8000 lit 

29 Service water tank 2000 lit 

30 Air blower for Aeration tank 6 m3/hr & 0.3 kg/cm2 

31 Activated carbon filter (ACF) 1.2m dia x 2m ht  

32 MCF filter  as per detail engg 

33 MF system 
hydraunautics, Hydracap MAX 

60-3no 

34 Air blower for MF system 46m3/hr & 0.7 kg/cm2 

35 CCD based RO system (package) 
RO membrane SWC6-max, 
440 ft2- 12nos, Pressure 

vessel, 600 psi-4 No 

36 ACF feed/backwash pumps 10 m3/hr & 2kg/cm2 

37 MF feed pumps 12 m3/hr & 4.0 kg/cm2 

38 RC/CIP pumps (for MF system) 12 m3/hr & 3 kg/cm2 

39 MCF feed pumps 5 m3/hr & 3.0 kg/cm2 

40 RO-Permeate pumps 10 m3/hr & 2.5 kg/cm2 

41 RO permeate storage tank pump 10 m3/hr & 5.5 kg/cm2  

42 RO Reject storage tank pump 5 m3/hr & 2.5 kg/cm2  

43 Sludge transfer pumps 10m3/hr & 2.5 kg/cm2 

44 HCL storage tank pump 3 m3/hr & 1.5 kg/cm2 

45 HCl dosing pumps  0-50 LPH & 2 kg/cm2 

46 FeSO4 dosing pumps 0-50 LPH & 2 kg/cm2 

47 NaOH feed pumps 0-50 LPH & 2 kg/cm2 

48 Dolomite Dosing pumps 0-30 LPH & 2 kg/cm2 



49 PE Dosing pumps 0-30 LPH & 2 kg/cm2 

50 NaOCl dosing pumps 0-5 LPH & 2kg/cm2 

51 SMBS dosing pumps 0-10 LPH & 4 kg/cm2 

52 NaOH dosing pumps (for MF system) 0-5 LPH & 4 kg/cm2 

53 HCl dosing pumps (for MF system) 0-5 LPH & 4 kg/cm2 

54 NaOCl dosing pumps (for MF system) 0-5 LPH & 4 kg/cm2  

55 
Dewatering pump 
 

5 m3/hr & 2.5 kg/cm2 g 

 
RO plant Process Description 

Treated effluent from  ETP is pumped to receiving cum pH adjustment tank at a uniform rate. As per 
effluent feed parameters, pretreatment is required to treat effluent for removal of organic matter, oil & 
grease& suspended solids before feed to RO system. For pretreatment, chemical dosing, settling, 
precipitation of impurities followed by filtration & chlorination enhance life of RO membrane significantly.  

Chemical dosing of ferrous sulphate at an acidic pH is carried out to take care of COD shock load expected 
rarely. pH is lowered by addition of HCl in the effluent stream. And again pH is elevated to 8-9 by addition 
of NaOH, for removal of reactive silica by addition of Magnesium sulphate/dolomite. For conversion to 
iron sulphate effluent is aerated by means of blower air. Chemically treated & aerated effluent is fed to 
tube settler to clarify the precipitate formed during chemical dosage & coagulation with MgSO4 solution. 
Tube settler unit is provided with hopper bottom & from here, separated & settled sludge is periodically 
withdrawn to sludge sump under hydrostatic pressure.  

Clarified effluent shall then be collected into Filter feed sump. From here it is fed to activated carbon filter 
with filter feed /backwash pumps. One pump is used during filtration mode and both pumps are used 
during backwash mode. Activated carbon filter is removing organic matter by carbon adsorption process 
& also removing suspended solids by filtration. Backwashing is done by same feed water. Dirty backwash 
water from backwash cycle is collected in sludge sump. 

Filtered water is fed to Chlorine contact tank with NaOCl solution dosing for disinfection. Tank is provided 
with baffle wall for mixing. Disinfected water is collected to treated water collection tank.  

Filtered &chlorinated effluent is pumped to Micro-filter (MF) for removal of very fine particles before it 
fed to RO system. Filtered water from MF system is collected at MF permeate collection tank. Same 
permeate water is used for cleaning of MF system. Necessary pumping arrangement & CIP system with 
chemical injection points are provided. 

MF permeate is pumped to proposed RO system. There are two streams of RO system, each designed to 
handle 100 m3/day flow. For this, dedicated feed pump to feed MF permeate to micro-cartridge filter 
(MCF) of each stream is provided. MCF pumps are VFD driven. SMBS dosing for removal of residual 
chlorine are provided before cartridge filter. The RO system is designed with CCD technology having single 
stage RO and having maximum permeate recovery with lowest possible TDS in permeate. Filtrate out from 
MCF is then be feed to RO system through high pressure (HP) pump. Before high pressure pump, feed pH 
is adjusted and anti-scalant is dosed. There are two independent RO streams each comprising dedicated 
MCF, High pressure pump, Circulation pump as well as dedicated acid & antiscalant dosing pump and 
control panel. RO Permeate from each stream is fed to degassing arrangement for removal of acidity and 
collected at permeate holding tank. Permeate pumps are provided near the Permeate tank. As described 
above, dirty backwash water from ACF under pressure, wastewater from MF and settled sludge from 
Tube-settler bottom under hydrostatic pressure are collected at Sludge cum backwash water collection 
sump. Accumulated sludge is pumped to existing sludge handling section of ETP. Chemical wastewater 
from MF & RO system is diverted to drain pit. Whereas RO reject / brine water from proposed CCD-RO 
skid is fed to reject sump. Chemicals dosing facilities for chemicals required for pretreatment & RO section 
are located nearby system.  

 

 



Single Stage Evaporation :- 

Single Stage Evaporators are provided to treat generated High TDS effluent from process and reject water 
from RO plant. The salt generated from evaporation system is finally disposed off in the Centralized 
Secured landfill facility BEIL at Ankleshwar. 
 
Please note that all waste water generated from process, boiler, cooling tower, domestic etc is being 

treated in existing ETP (capacity @ 550 KLD) and treated waste water is fed to RO system where RO reject 

is sent for forced evaporation & permeate is being recycled back in to the process/cooling tower. However, 

the unit is Zero Liquid Discharge (ZLD) since May-2014. However, GPCB has given certain relaxation for 

ZLD conditions (Please refer Annexure-15 for CC&A no. AWH- 85575 dated 04/05/2017 (Section:3 

Conditions Under The Water Act- Specific Conditions No # 1, 6 & 7). 

Disposal of Treated Wastewater 

Sr. 
No. 

Source Mode of Disposal 

1 ETP Effluent 

The unit has become Zero discharge unit. Treated ETP effluent is being taken 

to Water recycling system (RO). RO permeate is recycled in process & reject 

is sent to Evaporation system.  

2 
High COD 

Stream 

Segregated High COD stream is being taken to Chemical treatment (H2O2 

treatment) and then it is mixed with ETP effluent. 

3 
High TDS 

effluent 

Segregated High TDS effluent is being taken to forced evaporation system. 

Generated Solid/Salt is send to BEIL, Ankleshwar  

4 
Incinerable 

Waste 
Generated Incinerable waste is being  send to BEIL ,Ankleshwar 



 



 UPL LIMITED. UNIT - 2   
      F/QA/216 

 MONTH  APRIL - 2020   
02.05.2020 

TOXICITY FACTOR : Carried out with carbon bed outlet sample (05 Fish)  

       

DATE pH  COD BOD TDS TOXICITY TYPE 

          FACTOR OF  FISH 

03.04.2020 8.14 79 23 1600 1 ZIBRA 

06.04.2020 8.08 87 26 1700 2 ZIBRA 

09.04.2020 7.51 83 24 1700 1 ZIBRA 

12.04.2020 7.45 86 26 2000 2 ZIBRA 

15.04.2020 6.86 82 24 2040 1 ZIBRA 

18.04.2020 7.14 78 24 1970 1 ZIBRA 

21.04.2020 7.17 81 23 1940 1 ZIBRA 

24.04.2020 6.62 85 27 2000 1 ZIBRA 

27.04.2020 7.45 77 22 1940 1 ZIBRA 

30.04.2020 7.62 77 21 1990 1 ZIBRA 

Maximum 8.14 87 27 2040 2  

Minimum 6.62 77 21 1600 1  

Average  7.40 82 24 1888 1  

%Deviation Nil Nil Nil Nil Nil  

       

PREPARED BY : MILESH.P.MODI                         HOD ( Q.A.) 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

        

       

20007398
Typewritten Text
Annexure 15



              

       

 UPL LIMITED. UNIT - 2  
      F/QA/216 

 MONTH  MAY - 2020  
02.06.2020 

TOXICITY FACTOR : Carried out with carbon bed outlet sample (05 Fish)  

       

DATE pH  COD BOD TDS TOXICITY TYPE 

          FACTOR OF  FISH 

03.05.2020 7.27 87 23 2000 1 ZIBRA 

06.05.2020 7.24 84 23 1990 1 ZIBRA 

09.05.2020 7.59 74 18 1960 1 ZIBRA 

12.05.2020 7.84 82 24 1600 2 ZIBRA 

15.05.2020 8.12 73 21 1710 1 ZIBRA 

18.05.2020 8.18 73 22 1670 1 ZIBRA 

21.05.2020 8.05 86 24 1990 1 ZIBRA 

24.05.2020 8.09 77 20 2000 1 ZIBRA 

27.05.2020 7.23 73 20 1900 1 ZIBRA 

30.05.2020 7.09 86 25 2050 1 ZIBRA 

Maximum 8.18 87 25 2050 2  

Minimum 7.09 73 18 1600 1  

Average  7.67 80 22 1887 1  

%Deviation Nil Nil Nil Nil Nil  

       

       

       

       

       

PREPARED BY : MILESH.P.MODI                         HOD ( Q.A.) 
 
 
 
 
 
 
 
 
 
 
 
 
        



       
              

       

 UPL LIMITED. UNIT - 2  
      F/QA/216 

 MONTH  JUNE - 2020  
02.07.2020 

TOXICITY FACTOR : Carried out with carbon bed outlet sample (05 Fish)  

       

DATE pH  COD BOD TDS TOXICITY TYPE 

          FACTOR OF  FISH 

02.06.2020 7.33 81 23 1910 1 ZIBRA 

05.06.2020 7.48 85 26 1930 1 ZIBRA 